ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 7
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 39 dBm)| ™M1[1] 12.48 dBm)
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534121 GHz 13.39 dam ML 2.539036 GHz 12,48 dam
T1 1 2,526049 GHz 9.08 dBm Oce Bw 17.882137862 MHz T1 L 2526049 GHz 8.46 dBm Oce Bw 17.902097902 MHz
T2 1 2.5439111 GHz 8.44 dam T2 1 2.543951 GHz 9.42 dam
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 13.09 dBm)
78900 GHz 2.5327620 GHZ]
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535789 GHz 13.32 dam ML 2.533762 GHz 13.89 dam
T1 1 2,5327423 GHz 6.97 dBm Oce Bw 4.505494505 MHz T1 L 2,5305045 GHz 8.71 dBm Oce Bw 9.030969031 MHz
T2 1 2.5372478 GHz 7.56 dam T2 1 2.5395355 GHz 8.35 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.24 dBm) ™M1[1] 11.05 dBm)
- 2.5388060 GHz - 53635090 GHz,
Ocabw 13426575427 MHz 17.862137862 MHz
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60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2538806 GHz 1224 dBm ML 2535359 GHz 11.85 dam
T1 1 25262667 GHz 7.59 dam Oce Bw 13.426573427 MHz T1 L 25260889 GHz 8.12 dBm Oce Bw 17.882137862 MHZ
T2 1 2.5417133 GHz 7.61 darm T2 1 2543951 GHz 8.53 dam
L I 4 [S JL 4 -
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LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

(=]

Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz

(=]

Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.81 dBm) ™M1[1] 1224 dBm)
- 1488000 GHz - 167560 GHz,
o Occ B 4.495504496 MHz occ Bre 9.030969031 MHZ
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53488 GHz 10.81 dsm ML 2.535758 GHz 12,24 dBm
T1 1 2,5327622 GHz 4.77 dBm Oce Bw 4,495504496 MHz T1 L 25304545 GHz 6.69 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372577 GHz 6.33 dam T2 1 2.5395155 GHz 6.43 dam
L I 4 [S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.61 dBm) 976 dBm)|
- 2.5411440 GHz - 2.5340410 GHZ]
Occ B 13.456549457 MHz 17.862137862 MHz
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.541144 GHz 11.61 dam ML 2.534041 GHz 9.76 dam
T1 1 2,5262567 GHz 4.73 dBm Oce Bw 13.456543457 MHz T1 L 2,5260889 GHz 5.22 dm Oce Bw 17.882137862 MHZ
T2 1 2.5417133 GHz 6.58 dam T2 1 2543951 GHz 5.42 dam
L U wa Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS " 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
| I
10 dem h‘ 10 dBm . \
0de iL 0 dem J i
-10 dam \ -10 dem f ‘l
SPURIDUS_LINE_ABS ],) n\ 20 dém ’1 \‘ [
-30 dBm J \ -30 dem J‘ k
-40 dBm 'r}r \1 -4fydem i “LL
50 dem Ty o ..,L 4
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £.454 GHz 1.000 tiHz 2:49341 GHz -44.78 dBm -19.78 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.25 dBrm -9.75 de
2,494 GHz 2,496 GHz 1.000 MHz 2,49500 GHz -42.14 dem -20.14 d& 2,570 GH= 2571 GHe 100,000 kHz 2 57000 GHe 19,09 dbm o 09 d8
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -32.58 dém -22.58 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67123 GHz -31.97 dbm -21.97 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -18.76 dém -8.76 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267573 GHz 44 51 dBm ieLde
2,500 GHz 2,508 GHz 100,000 kHz 2,50033 GHz 21.29 dem -8.71 dB 5.576 GHz 5 585 GHz 1,000 Mz 5 5584 GHe 4551 chm 2051 db,
T
) ) j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHnEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
odn f I e |
-10 dam {r 10 dem \l
SPURIDUS_LINE_ABS J 20 dBm \ [
" Mg
-30 dBm [l -30 dBm St
-40 dBm el 40 dBm - Miring,
50 dBm 50 dem
-40 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49964 GHz -28.86 dBm -3.86 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56567 GHz 6.92 dBm -23.08 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49586 GHz -24.50 dém -11.50 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -27.22 dBm -17.22 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -20.59 dBm -10.59 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67104 GHz -26.37 dbm -16.37 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -24.98 dém -14.98 dB 5575 CH= 2 576 GHe 1,000 MHz 267500 GHz 3239 dBm 1939 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50068 GHz 7,69 dem -22.31 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57612 GHe ~35.20 dbm 1059 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 dblfie_§PURIOUS LINE ABS PABS 20 hife -uumﬁ IS_LINE_ABS PASS
10 dem H 10 dBm i
0 da ‘l 0 dem J ‘\
-10 dam l -10 dem !
SPURIDUS_LINE_ABS y\ 20 dém j L [
-30 dBm J ]“ -30 dBm i k
-40 dBm “_W‘r _40 dBm \\
-50 dBm m
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2476 GHz £:494 GHz 1.000 MHz 2.48900 GHz -44.80 dBm -19.80 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 20.19 dbrm -9.61 de
2494 Gz 2.495 GHz 1.000 MHz 249595 GHz -38.08 dBm -25.08 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -19.61 dBm -9.61 de
2.496 GHz 2:499 GHz 1.000 MHz 249894 GHz -31.39 dém -21.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -34.94 dem -24.94 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -18.63 dém -8.63 dB 5575 CH= 2 576 GHe 1,000 MHz 57532 oHe 44 96 dBm 3196 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.69 dm -9.31 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57780 GHz -45.50 dBm -20.50 db
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
o dn [ Il e cem i
-10 dam [’ 10 dem \l
SPURIDUS_LINE_ABS .} 20 dém ‘ [
-30 dam -30 dem | ""“""-:....
40 dBm _.MW . Yy M.._
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-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49348 GHz -31.16 dBm -6.16 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56780 GHz 5.93 dBm -24.07 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49528 GHz -26.30 dém -13.30 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -28.72 dBm -18.72 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -20.76 dém -10.76 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.80 dBm -15.80 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -26.35 dém -16.35 dB 5575 CH= 2 576 GHe 1,000 MHz 267529 GHz 33 42 dBm 2042 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50055 GHz 5.44 dBm -23.56 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57625 GHz -35.34 dBm -10.34 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem ﬂ 10 dBm ‘nt
o ’ l 0 dem I |
-10 dam [ 1 -10 dem f }
SPURIDUS_LINE_ABS A \ 20 dém [ \‘ I
-30 dBm -30 dem
40 dem LIl g | \JJ ku 40 dom f ‘1 A
et | '\1 | J}' .
-50 dem t -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249296 GHz =38,91 dbm -i3.91 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 18.86 dBm -11.14 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49579 GHz -34.46 dém -21.45 di 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -21.53 dBm -11.53 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49759 GHz -28.47 dBm -18.47 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -34.06 dBm -24.06 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -20.64 dém -10.64 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57513 GHz 41.01 dBm 2501 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 19.86 dBm ~10.14 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.58060 GHz -45.68 dbm -20.68 dB
T
) v j [ >
Date:r 2 0:54:41

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
0de f 1 dem -1
-10 dam ! F10 dem \l
SPURIDUS_LINE_ABS M J -20 dem: ‘ i
a0de r \ S
) »W w o \... w""‘-‘h
40 dBm L, 40 dem
oo™ e
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[Start 2.565 Ghz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1,000 MHz 249385 GHz -32.42 dém -7.42.dB 2,565 GHz 2.570 GHz 100.000 kHz 256578 GHz 4.85 dBm -25.15 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49526 GHz -28.63 dém -15.53 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -20.61 dBm -19.61 dB
2496 GHz 2:499 GHz 1.000 MHz 249893 GHz -22.39 dém -12.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -26.43 dBm -16.43 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -27.40 dém -17.40 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67504 GHz 3416 dBm 2116 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50071 GHz S.41 dBm -24.55 d 2.576 GHz 2.595 GHz 1.000 MHz 2.57604 GHz -37.09 dBm -12.09 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem /ﬂ' 10 dBm ‘nl
ode ‘ : 0 dem ‘|
-10 dam t I\ -10 dem l! ‘
SPURIDUS_LINE_ABS l -20 dem F T [
-30 dBm L n -30 dBm ﬂ N ‘L
-40 dBm <40 dBm
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-50 dem o $0 dBm "oy
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £:494 GHz 1.000 MHz 2:48599 GHz -44.70 dém -19.70 dB 2,565 GHz 2.570 GHz 100.000 kHz 256967 GHz 15.77 dbm -14.23 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49523 GHz -41.48 dém -28.49 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.13 dBm -15.13 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -34.42 dBm -24.42 di 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -36.00 dbm -26.00 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.54 dém -14.54 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67500 GHz ~45 20 dBm 3220 d8
2,500 GHz 2,508 GHz 100,000 kHz 2,50034 GHz 16.28 dBm -13.72 dB > 576 GHz 5 585 GHz 1,000 Mz 555388 GHe 4553 cbm 20 53 db,
T
) v I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
0de # s
[ \
-10 dem ]l 10 dBm i
e I |
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RO Mw«-.-.
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49396 GHz -38.28 dBm -13.28 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56884 GHz 2.82 dBm -27.18 dB
2.494 GHz 2.495 GHz 1.000 MHz 2:49593 GHz -32.55 dBm -19.55 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -30.62 dBm -20.62 dB
2496 GHz 2:499 GHz 1.000 MHz 249892 GHz -23.74 dém -13.74 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.37 dBm -17.37 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -29.42 dBm -19.42 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 36 33 dBm aade
2.500 GHz 2.505 GHz 100.000 kHz 2.50203 GHz 3.29 dBm -26.71 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57618 GHz -38.29 dBm -13.29 dB
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG222202B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 11.60 dB

Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm ” 10 dBm {1\
ode H 0 dem J l
-10 dam j .\ -10 dem J 1
SPURIDUS_LINE_ABS l [ H 20 dem )' 1“ [
-30 dBm t \[. -30 dém H
40 dem I 40 dBm N
————— s N p y
-50 dem i T g demyf Py
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz ] |[ 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2:48549 GHz =41,10 dBm cié.10 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 20.61 dBm -9.39 d8
2.490 GHz 2.496 GHz 1.000 MHz 2.49494 GHz -35.67 dém -22.67 di 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.70 dBm -12.70 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49854 GHz -28.35 dém -13.35 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57115 GHz -36.99 dBm -26.99 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49996 GHz -19.25 dém -9.29 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57553 GHz ~44.90 dBm 3190 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.46 dBm -9.54 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.59350 GHz -45.63 dbm -20.63 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249001 GHz -31.59 dBm -6.59 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56514 GHz 4.40 dBm -25.60 dB
2.490 GHz 2.496 GHz 1.000 MHz 249442 GHz -25.90 dém -12.90 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -29.74 dBm -19.74 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49884 GHz -24.07 d&m -14.07 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -28.17 dBm -18.17 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.96 dBm -17.96 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57620 GHz Z31.67 dBm Z19.87 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48574 GHz -44.36 dBm -19.36 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56041 GHz 19.75 dBm -10.25 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49412 GHz -38.19 dém -25.19 d 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -24.04 dBm -14.04 dB
2.496 GHz 2:499 GHz 1.000 MHz 249783 Gz -33.35 dém -23.35 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -36.07 dBm -26.07 d&
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2476 GHz £.450 GHz 1,000 MHz 2:48995 GHz -32.24 dBm -7.24 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56790 GHz 3.12 dBm -26.68 dB
2.480 GHz 2.495 GHz 1.000 MHz 249587 GHz -26.77 dBm -13.77 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz -30.12 dBm -20.12 dB
2496 GHz 2:499 GHz 1.000 MHz 249896 GHz -24.53 dBm -14.53 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -26.99 dBm -16.99 d&
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2475 GHz 2,400 GHz 1.000 MHz 2.48852 GHz -42.03 dBm -17.03 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 18.51 dBm ~11.49 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49286 GHz -39.61 dém -26.51 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -25.78 dBm -15.78 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -25.71 dém -15.71d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -36.44 dBrm -26.44 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -23.22 dém -13.22 dB 5575 CH= 2 280 GHz 1,000 MHz 3 57520 o= 45 20 dBm ~32.20 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -34.73 dBm -9.73 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56810 GHz 2.04 dBm -27.96 dB
2.490 GHz 2.496 GHz 1.000 MHz 249594 GHz -27.97 dém -14.97 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -31.76 dBm -21.76 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -25.31 dém -15.31 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -28.17 dBm -18.17 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49955 GHz -29.65 dBm -19.65 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57502 GHz -21.03 dBm -13.93 dB
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2,475 GHz 2.490 GHz 1.000 MHz 248172 GHz -45.05 dém -20.05 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 15.59 dBm -14.41 de
2.480 GHz 2.496 GHz 1.000 MHz 2,49164 GHz -44.55 dBm -31.55 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -32.70 dBm -22.70 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -39.88 dém -29.88 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -38.95 dem -28.95 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -32.40 dém -22.40 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57703 GHz 45,16 dBm 3216 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49002 GHz -38.87 dBm -13.87 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56936 GHz 0.30 dBm -29.70 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -28.11 dém -16.11 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -33.16 dBm -23.16 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -26.34 dBm -16.34 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67100 GHz -28.67 dbm ~18.67 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49993 GHz -31.03 dém -21.09 dB 5575 CH= 2 280 GHz 1,000 MHz > 57500 o= 3270 dBm ~15.70 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50837 GHz 0.58 dBm -29.42 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58017 GHz -40.53 dBm -15.53 dB
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2476 GHz £:490 GHz 1.000 MHz 2:48506 GHz =41,10 dBm i6.10 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 19.53 dBm -10.47 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49550 GHz -34.53 dém -21.53 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -27.50 dBm -17.50 dB
2496 GHz 2.499 GHz 1.000 MHz 249871 GHz -25.72 dém -15.72 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67311 GHz -37.30 dBm -27.30 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49995 GHz -23.14 dém -13.14 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57528 GHz 4173 B 2573 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49031 GHz -30.82 dBm -5.82 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56832 GHz 2.23 dBm -27.77 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49368 GHz -27.67 dém -14.67 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57007 GHz -31.12 dBm -21.12 dB
2496 GHz 2:499 GHz 1.000 MHz 249888 GHz -26.75 dBm -16.75 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -29.36 dBm -19.36 d&
2,499 GHz 2.500 GHz 300.000 kHz 2.49994 GHz -30.00 dém -20.00 dB 5575 CH= 2 285 GHz 1,000 Mz 267510 GHz 32 46 dBm 1046 db
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T
I 1 P
Date 23.MAY.2022 22:11:45 Date: 23.1
TEL : 886-3-327-3456 Page Number 1 A7-19 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ Paks
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PABS
10 dém 10 dBm h‘
0de 0 dBm i l
-10 dem T -10 dBm f]
. [ ) I |
SPURIOUS_LINE_ABS | 20 dem )‘ { I
-30 dem I 30 dém r |
40 dem - - ‘ 40 dBm . T
* A N ! s,
-50 dem Ao 50 dBm *
! f v
o WP s LWV
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,48749 GHz =43,95 dBm -18.95 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 19.55 dbm -10.45 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49422 GHz -38.53 dém -25.53 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -26.03 dBm -16.03 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49810 GHz -32.49 dém -22.49 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -35.20 dem -25.20 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -25.03 dBm -15.03 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57547 GHz 41,93 dBm 56,93 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48995 GHz -32.87 dBm -7.87 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56898 GHz 1.03 dbm -26.97 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -27.82 dém -14.68 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -31.23 dBm -21.23 dB
2496 GHz 2:499 GHz 1.000 MHz 249878 GHz -26.56 dBm -16.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -28.22 dBm -18.22 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -30.08 dém -20.08 dB 5575 CH= 2 285 GHz 1,000 MHz 267501 GHz 3107 dBm 1807 de
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2,475 GHz 2.490 GHz 1.000 MHz 248717 GHz -43.32 dBm -18.32 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 18.39 dBm -11.61 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49366 GHz -38.63 dBm -25.63 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -26.97 dBm -16.97 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -26.59 dém -16.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -35.25 dBm -25.25 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -26.21 dém -16.21 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57887 GHz 45.01 dBm 3201 0B
2.500 GHz 2.515 GHz 100.000 kHz 2.50086 GHz 18.61 dBm -11.35 dB 2,585 GHz 2,535 GHz 1,000 MHz 2,53108 GHz -45.39 dBm -20.39 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49035 GHz -33.31 dBm -8.31 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56644 GHz 0.30 dBm -29.70 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -28.72 dém -15.72 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57005 GHz -32.99 dBm -22.99 dB
2496 GHz 2:499 GHz 1.000 MHz 249894 GHz -26.79 dém -16.79 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -29.52 dem -19.52 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -30.32 dém -20.32 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267506 GHz 32.34 B 1034 dp
2.500 GHz 2.515 GHz 100.000 kHz 2.51379 GHz 0.73 dBm -29.27 di 2.585 GHz 2.595 GHz 1.000 MHz 2.58505 GHz -41.79 dBm -16.79 dB
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LTE Band 7 / 15MHz / 256QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248740 GHz -44.84 dBm -19.84 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 15.40 dBm -14.60 db
2.490 GHz 2.496 GHz 1.000 MHz 249580 GHz -44.16 dBm -31.16 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -30.29 dBm -20.20 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49840 GHz -40.62 dBm -30.62 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57145 GHz -40.04 dBm -30.04 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -30.53 dBm -20.53 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57686 GHz ~43.50 dBm -30.50 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 15.75 dBm -14.25 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58651 GHz -45.61 dBm -20.61 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49036 GHz -35.44 dBm -10.44 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56832 GHz -1.70 dBm -31.70 dB
2.480 GHz 2.495 GHz 1.000 MHz 249599 GHz -29.53 dm -16.63 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -33.98 dBm -23.98 dB
2496 GHz 2:499 GHz 1.000 MHz 249894 GHz -27.77 dém -17.77 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -29.97 dem -19.97 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49996 GHz -32.18 dBm -22.18 dB 5575 CH= 2 285 GHz 1,000 MHz 267591 GHz 3253 dBm Closade
2.500 GHz 2.515 GHz 100.000 kHz 2.51305 GHz -1.37 dBm -31.37 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58517 GHz -42.92 dBm -17.92 dB
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LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,400 GHz 1.000 MHz 2.48583 GHz -39.46 dBm -14.46 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 18.20 dBm ~11.80 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -33.67 dém -20.57 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -24.89 dBm -14.89 dB
2.496 GHz 2.499 GHz 1.000 MHz 249772 GHz -30.79 dém -20.78 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67218 GHz -30.74 dbm -20.74 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -23.25 dém -13.25 dB 5575 CH= 2,590 GHz 1,000 MHz 267533 GHz 3726 dBm 2426 db
2,500 GHz 2.520 GHz 100,000 kHz 2,50108 GHz 19.45 dBm -10.55 d& 5 550 GHz 5 565 GHz 1,000 Mz 555270 GHz —45.56 cbm 2058 db,
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49030 GHz -30.58 dBm -5.58 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56300 GHz 0.48 dBm -29.52 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49575 GHz -20.02 dém -16.02 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57002 GHz -30.08 dBm -20.08 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49748 GHz -268.00 dém -18.00 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67116 GHz -29.65 dbm -19.65 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49986 GHz -28.94 dém -18.34 dB 5575 CH= 2,590 GHz 1,000 MHz 267576 GHz 3180 dBm la 80 de
2.500 GHz 2.520 GHz 100.000 kHz 2.51471 GHz 0.32 dBm -29.68 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59092 GHz -41.95 dBm -16.95 dB
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LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2.48976 GHz =40,20 dbm i5.20 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56888 GHz 18.77 dbm -11.23 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49461 GHz -35.98 dém -22.98 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -25.46 dBm -15.46 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -27.67 dém -17.67 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -40.68 dBm -30.68 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49993 GHz -18.24 dBm -8.24 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57533 GHz 41,90 dBm 2690 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50107 GHz 18.90 dBm -11.10 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59248 GHz -45.74 dBrn -20.74 dB
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Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -32.11 dBm -7.11d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56374 GHz 0.17 dBm -29.83 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49590 GHz -29.16 dém -16.16 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57004 GHz -30.58 dBm -20.58 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49859 GHz -28.13 dém -18.13 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -30.28 dbm -20.28 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -29.48 dBm -19.43 dB 2.575 GHz 2.590 GHz 1,000 MHz 257557 GHz Z32.27 dbm Z19.27 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51670 GHz 0.40 dem ~29.60 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59018 GHz -42.15 dbm -17.15 dB
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LTE Band 7 / 20MHz / 64QAM
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49030 GHz -43.07 dBm -18.07 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56887 GHz 17.63 dbm ~12.37 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -35.81 dém -22.81 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -27.22 dBm -17.22 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49839 GHz -34.95 dém -24.95 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.567106 GHz -39.57 dbm -29.57 db
2.489 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -24.34 dBm -14.34 dB 5575 CH= 2590 GHz 1,000 MHz > eamas oHe 4527 dBm 3257 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50112 GHz 18.86 dBm -11.14 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,59393 GHz -46.26 dBm -21.26 db
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2476 GHz £.450 GHz 1,000 MHz 2:49033 GHz -32,55 dBm -7.55 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56517 GHz -0.47 dBm -30.47 dB
2.480 GHz 2.495 GHz 1.000 MHz 249595 GHz -29.30 dBm -16.30 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -31.90 dBm -21.90 dB
2496 GHz 2:499 GHz 1.000 MHz 249843 Gz -28.32 dém -18.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -30.52 dem -20.52 d&
2.499 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -30.03 dBm -20.03 dB 5575 CH= 2,590 GHz 1,000 MHz 267525 GHz 3277 dBm 1077 de
2.500 GHz 2.520 GHz 100.000 kHz 2.51758 GHz -0.38 dém -30.38 dé 2.590 GHz 2.595 GHz 1.000 MHz 2.59063 GHz -42.65 dBm -17.65 dB
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LTE Band 7 / 20MHz / 256QAM
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2476 GHz £:490 GHz 1.000 MHz 248214 GHz =44.90 dBm -19.90 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 15.47 dBm -14.53 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49536 GHz -43.08 dBm -30.98 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -27.38 dBm -17.38 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -41.42 dBm -31.42 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87137 GHz -42.08 dBm -32.05 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -27.92 dBm -17.92 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57757 GHz 45,42 dBm 3242 0B
2.500 GHz 2.520 GHz 100.000 kHz 2.50113 GHz 15.27 dBm ~14.73 di 2.590 GHz 2.595 GHz 1.000 MHz 2.59099 GHz -45.80 dbm -20.80 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48998 GHz -34.05 dBm -9.05 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56765 GHz -2.36 dBm -32.36 db
2.490 GHz 2.496 GHz 1.000 MHz 249573 GHz -30.21 dém -17.21 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57007 GHz -32.43 dBm -22.43 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,498095 GHz -28.91 d&m -18.91 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57128 GHz -30.44 dBm -20.44 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49953 GHz -31.38 dBm -21.38 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57502 GHz 32,59 dbm 19.50 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51820 GHz -2.44 dBm ~32.44 d 2,550 GHz 2.595 GHz 1.000 MHz 2.59153 GHz -44.23 dbm -19.23 dB
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Conducted Spurious Emission
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Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -46.11 dBm -21.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 929.46777 MHz -46.42 dBm -21.42 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.43067 GHz -45.40 dBm -20.40 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48429 GHz -45.20 dBm -20.20 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,47859 GHz -43,03 dBm -18,03 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,15244 GHz -43,05 dBm -18,05 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96305 GHz -40.81 dBm -15.81dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52706 GHz -40.72 dBm -15.72 db
10.000 GHz 18.000 GHz 1.000 MHz 17.61527 GHz -36.43 dBm -11.43 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60327 GHz -36.41 dBm -11.41dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24123 GHz -37.78 dBm -12,78 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.23674 GHz -37.30 dBm -12.80 d&
T bl
{ e J Ll L L J v
Date: 23.MAY.2022 18:24:4 18
pe:
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem Y. R nittuns, A
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 974,55022 MHz -46,14 dBm -21.14 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -45.45 dBm -20.45 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,32423 GHz -42.89 dem -17.89 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93606 GHz -40.74 dBm -15.74 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 60777 GHz -36,50 dBm -11.50 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.23174 GHz -37.97 dBém -12.97 d&
i
JL J
Date: 18:33:00

TEL : 886-3-327-3456
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LTE Band 7 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
AN i, P, ~ P, AN A, ~ A .
L y - e d PN s e M Mt
u ik
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz -46.37 dBm -21.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.16882 MHz -46.30 dBm -21.30 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.24 dBm -20.24 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46989 GHz -45.69 dBm -20.69 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29358 GHz -43,02 dBm -18,02 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32181 GHz -42,94 dBm -17.94 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50806 GHz -40.73 dBm -15.73 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94406 GHz -40.53 dBm -15.53 db
10.000 GHz 18.000 GHz 1.000 MHz 17.61027 GHz -36.49 dBm -11.49 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.61577 GHz -36.43 dBm -11.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24973 GHz -37.86 dBm -12.86 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24423 GHz -37.94 dém -12,94 d&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dB: . YN P A A~
o M“ P Y L s e T
PrT—— il
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960,00750 MHz -46,36 dBm -21.36 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.45450 GHz -45.42 dBm -20.42 dB
2,580 GHz 5.000 GHz 1.000 MHz 3.18028 GHz -43,09 dém -18.09 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93856 GHz -40.64 dBm -15.64 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 60677 GHz -36,53 dBém -11.53 d8B
18.000 GHz 26,000 GHz 1.000 MHz 18.24073 GHz -37.80 dBém -12.80 d&
i
JL J
Date: 3:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
. nPrnona, - Agrergoiien L Y. - A B, PRSP
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -46.14 dBm -21.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -46,36 dBém -21,36 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.43 dBm -20.43 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -45.29 dBm -20.29 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,20132 GHz -43,12 dBm -18,12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29616 GHz -42,97 dBm -17.97 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -40.64 dBm -15.64 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91706 GHz -40.72 dBm -15.72 db
10.000 GHz 18.000 GHz 1.000 MHz 17.61127 GHz -36.18 dBm -11.18 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60377 GHz -36.44 dBm -11.44 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.71614 GHz -37.85 dBm -12.85 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.70214 GHz -37.77 dBm -12.77 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 19 a4
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dBm S P pmndfn Sy e, S PO
MMW"M
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 929,95252 MHz -46,37 dBm -21.37 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.47386 GHz -45.24 dBm -20.24 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,14422 GHz -43.14 dem -18.14 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -40.77 dBm -15.77 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760527 GHz -36,59 dBém -11.59 dB
18.000 GHz 26,000 GHz 1.000 MHz 1823574 GHz -38.01 dBém -13.01 d&
i
JL J
Date: 01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
YTV UGS 7Y W ~ A e Y- P, A,
M"‘ " MM‘ '
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -46.11 dBm -21.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46.34 dBm -21,34dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.43 dBm -19.43 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -45.03 dBm -20.03 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,29326 GHz -42,88 dBm -17.88 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30197 GHz -43,09 dBm -18,09 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87905 GHz -40.78 dBm -15.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52306 GHz -40.61 dBm -15.61 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60077 GHz -36.20 dBm -11.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60127 GHz -36.42 dBm -11.42 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24023 GHz -37.97 dBm -12,97 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.26773 GHz -37.71 dBm -12.71 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 18 19:35:2
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm —— s LN RO e e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 979,88256 MHz -45,94 dBm -20.94 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.44200 GHz -45.34 dBm -20.34 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,31939 GHz -43.15 dem -18.15 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93006 GHz -40.68 dBm -15.68 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 60777 GHz -36.46 dBm -11.46 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.26873 GHz -37.83 dBém -12.83 d&
i
JL J
Date:
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0039
40 Normal Voltage 0.0046
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003

0 Normal Voltage 0.0037 PASS
-10 Normal Voltage 0.0003
-20 Normal Voltage 0.0022
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:
1. Normal Voltage = 4.05 V. ; Battery End Point (ICBEP) =3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A7-31 of 31
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.38 30.45 34.69
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.97 34.76 39.80
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.79 25.38 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.91 35.04 39.80
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.23 30.45 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.85 34.90 39.72
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.13 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.97 39.72
TEL : 886-3-327-3456 Page Number : A7C-1 of 60

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

J

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 19.44 dBm)| MI[1] 17.06 dBm
M 2.5284570 G . 00 G
- 2.5284570 GHz - 1 2.5310790 GHZ]
b ) nd 26.00 dB 1 X . _ndp 26.00 dB
4 By 20.910000000 MHZ ‘ol e P 25.375000000 MHz
di B p \ ./ o
W ] v “Gfattor /F\\ 84.5] e ! Q factor 99,7
ad ; t od :
-10 df ! -10 d j
\ {
20 Bt 20 d vo
™ —= N D
S / " - R R
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.528457 GHz 19,44 dam nd8 down 29,51 MHz ML 2,531079 GHz 17.06 dam nd8 down 25,375 WHZ
T 1 2,520065 GHz -6.70 dBm nd8 26.00 dB TL L 2,522268 GHz -9.21 dBm n 26,00 d8
T2 1 2,549975 GHz -5.77 dBm Q factor B4.5 T2 1 2.547662 GHz -8.98 dBm Q factor 99.7
L I ) s b

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

J

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11.60 dB = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.28 dBm) ™M1[1] 18.50 dBm)
M1 2.5928420 GHz 2.5293810 GHZ]
= ndB 26.00 dB @ ~ nd 26.00 dB
~ e -0 N ale 30.450000000 MHZz| | AT L) ~ 34.685000000 MHZ|
d TV di s
o { I Q factor 83.2] i f d ul.ar “f \\ 72.9
ad od !
’g k!
5 2
10 df 10 { !
20 ARt 20d — s
e [V P Ry PR FENPA
a0 )
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532842 GHz 18.28 dBm nd@ down 30.45 MHz M1 2.529381 GHz 18.50 dBm nd@ down 34,685 MHZ
T 1 2,519715 GHz -7.68 dBm nd8 26.00 dB TL L 2,517482 GHz -6.98 dBm nd8 26,00 d8
T2 1 2,550165 GHz -7.68 dBm Q factor 83.2 T2 1 2.552178 GHz -7.81 dBm Q factor 72.9
L U J wa

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11.60 dB = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.00 dBm) ™M1[1] 17.06 dBm)
2.5935510 GHz 2.5264240 GHZ]
20 20
[ . ndB . 26.00 dB N ndB 26.00 dB
~ v — e 55
w0 / by 20.970000000 MHZ, 0d / Gy r %7500 00 IRRA A 2
| factor \ 84.5 ! Qfactor 72.7
o d ; 0 di I
] ;
-10 df + -10 d
| [
204 1 20d a
~ ~~JF - —
waind ntd R T SV cEy 1 B i SN
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,533551 GHz 17.00 dam nd8 down 29,07 MHz ML 2526424 GHz 17.86 dam nd8 down 34,755 WHZ
T 1 2,520125 GHz -8.41 dBm nd8 26.00 dB TL L 2,517612 GHz -7.92 dBm n 26,00 d8
T2 1 2,550095 GHz -8.14 dBm Q factor B4.5 T2 1 2.552368 GHz -8.75 dBm Q factor 72.7
L J L ) J
. g 6: .
TEL : 886-3-327-3456 Page Number 1 A7C-2 of 60
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N + (o
Spectrum 3
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 1650 aBm|
20 a8 2.5280470 GHz
oo = ndB 26.00 dB
g il Il MR N P Y A 10.800000000 MH2
- W/ Qraesey Wy 63.5
\
0 dBm: { i \
-10 dBm { J!
20 dam—|— - i
IR ben o
30 dom = 1
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.528047 GHz 16.38 dam nd8 down 39.8 MHz
T1 1 2,5151 GHz -8.20 dBm nd8 26.00 dB
T2 1 2.5549 GHz -10.60 dBm Q factor 63.5
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A7C-3 of 60
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.12 dbm)| MI[1] 16.61 dBm
2.5296550 GHz 21 2.5318780 GHZ]
= nd 26.00 dB @ P 26.00 dB
{ 1 B 29.790000000 MHZz| [ 25.375000000 MHZ|
di - ~, . i
W Ve Shpwersr™ 84.9) 0 i "q factor 99.8
/ | {
od + 0di
: ]
-10 df - 10 d -
‘ f
20 d f
- va s ] e
s [ e N
30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.529655 GHz 18.12 dam nd8 down 29,79 MHz ML 2.531878 GHz 16.61 dam nd8 down 25,375 WHZ
T 1 2,520065 GHz -7.60 dBm nd8 26.00 dB TL L 2,522238 GHz -9.75 dBm n 26,00 d8
T2 1 2,549855 GHz -8.60 dBm Q factor B84.9 T2 1 2.547612 GHz -9.31 dBm Q factor 99.8
L I ) - L ) ).
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 Mz Reflavel 30.00 dbm  Offset 11.60 dB = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.70 dBm)| MI[1] 17.41 dBm
11 2.5251100 GHZ| 2.5295200 GHz]
20 20
Ay ndB 26.00 dB A ndB 26.00 dB
g ! VB~ 30.569000000 MHz, 04 4 e B . 34.825000000 MHZ|
i Q factor N 82.6 A P dfacrtir Y Y 72.6
\ W \
o d 0 di \
1 1z
¥ ¥
10 df L -10 di
q—”\ - — o - 20 d I\
70 d < 20
N e - .
a0 i) ~
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,52511 GHz 17.70 dBm nd@ down 30.569 MHz M1 2.52952 GHz 17.41 dBm nd@ down 34,825 MHZ
T 1 2,519655 GHz -7.69 dBm nd8 26.00 dB TL L 2,517482 GHz -7.40 dBm nd8 26,00 d8
T2 1 2,550225 GHz -8.14 dBm Q factor 82.6 T2 1 2.552318 GHz -8.38 dBm Q factor 72.6
L )i ] o (]

J

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 1160 dB = RBW 1 MHz RefLevel 30.00 dBm  Offset 11.60 0B w RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  9.5ps @ VBW IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™MIL1] 16.24 dbm| ™MIL1] 17.05 aBm|
L., 2.5354700 GHz o 2.5301300 GHz]
20 20
Ir. nd 26.00 dB X nde 26.00 dB
o At S B sl e ot 20.910000000 MHZ| 104 s skl i P\ mem 35.035000000 MHz
] VA factor 84.8 '\ 7 q factor Wi 72.2
\f
od | | od ! \
} { §
-1 d | -0 | k
204 4 20 d j
PRV S A S e Tt k\ 4 ey o~
i _ . -
40 df -40 d
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,53547 GHz 16.24 dBm nd@ down 29.91 MHz M1 2.53013 GHz 17.05 dBm nd@ down 35,035 MHZ
T 1 2,520065 GHz -10.35 dém ndg 26.00 dB TL L 2,517333 GHz -9.38 dam 26,00 d8
T2 1 2,549975 GHz -10.24 dBm Q factor B84.8 T2 1 2.552368 GHz -7.99 dBm 72.2
L ] L ) ] L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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N + (o
Spectrum 3
Ref Level 30.00 cbm  Offset 1160 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
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Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.529326 GHz 16.02 dam nd8 down 39.8 MHz
TL 1 2,51502 GHz -9.34 dBm nd8 26.00 dB
T2 1 2,55482 GHz -10.42 dorm qQ factor 63.6
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